e “ 1 December 2020
EU Declaration of Conformity

Model Number: ET1517L/ET1717L Series

Equipment Category: Information Technology and Telecommunications Equipment
Equipment Class: Commercial and Light Industrial

Product Name: Touch Monitor

Manufacture Start Year: 2013

We hereby declare under our sole responsibility, that the object of the declaration described above is in conformity with
the following EU Directives and harmonized standard(s):

1. EU Directive 2014/30/EU of the European Parliament and of the Council of 26 February 2014 on the approximation
of the laws of the Member States relating to electromagnetic compatibility and repealing Directive 768/2008/EC Text
with EEA relevance.

Applicable harmonized standards:
- EN55032:2015/AC:2016 Class B
- EN55024:2010+A1:2015
- EN61000-6-1: 2007
- EN61000-3-2:2014
- EN61000-3-3: 2013 — Standard
- |EC 61000-4-2:2008
- IEC 61000-4-3:2006+A1;2007+A2:2010
- IEC 61000-4-4:2012
- IEC 61000-4-5:2014+A1;2017
- |IEC 61000-4-6:2013
- IEC 61000-4-8:2009
- IEC 61000-4-11:2020

2. EU Directive 2014/35/EU of the European Parliament and of the Council of 26 February 2014 on the harmonization
of the laws of Member States relating to Electrical Equipment designed for use within certain voltage limits.

Applicable harmonized standards:
- EN60950-1:2006+A11:2009+A1:2010+A12:2011+A2:2013
- |EC 60950-1:2005 Second Edition with all CB-scheme national differences
- EN62368-1:2014+A11:2017
- |EC 62368-1:2014

3. EU Directive 2011/65/EU of the European Parliament and of the Council of 8 June 2011 on the restriction of the use
of certain hazardous substances in electrical and electronic equipment.

Commission Delegated Directive (EU) 2015/863 of 31 March 2015 amending Annex Il to Directive 2011/65/EU of the
European Parliament and of the Council as regards the list of restricted substances (Text with EEA relevance)

Technical documentation required by the EU Directive 2011/65/EU was drawn based on harmonized standard EN
50581:2012.

/7

Kevin Huang
Engineering Manager
Elo Touch Solutions, Inc.
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8 December 2020

FCC Declaration of Conformity

Per FCC 47 CFR FCC Part15 subpart B Section 2.1077(a)
In accordance with FCC Rules and Regulations

Model Number: ET1517L/ET1717L Series
Equipment Category: Information Technology and Telecommunications Equipment
Equipment Class: Commercial and Light Industrial
Product Name: Touch Monitor
Manufacturer: Elo Touch Solutions, Inc.
670 N. McCarthy Blvd.
Suite 100

Milpitas, CA 95035
www.elotouch.com

|
Trademark: E I n

Declaration:

This device complies with Part 15 of the FCC Rules. Operation is subject to the following two conditions:
(1) This device may not cause harmful interference, and (2) this device must accept any interference received, including
interference that may cause undesired operation

'y

Kevin Huang
Director, Systems Engineering
Elo Touch Solutions, Inc.

Elo Touch Solutions | 670 N. McCarthy Blvd., Suite 100 | Milpitas, CA 95035 | 800 ELO TOUCH | +1 408 597 8000 | www.elotouch.com

MD600055 Rev. G, Page, 4/53 © 2021 Elo Touch Solutions, Inc. All Rights Reserved.

Only page 3 onwards of this document is to be published on www.elotouch.com.



ATTESTATION

OF CONFORMITY
D

=\
W

Attestation No.: 2008220
Applicant / Holder:  Elo Touch Solutions, Inc.

Address: 670 N. McCarthy Blvd., Suite 100 Milpitas, CA 95035 USA

]
Trade Name: Elo or H II]

Product / Test Item: LCD Touch Monitor

Model / Type Reference:  ET1517LX, ET1717LX (X can be A-Z or blank)

The submitted sample(s) have been tested with the following standard(s) and found to be in
compliance with the essential requirements:

Standard(s)

Applicable to ANSI C63.4 - 2014

(The Information Technology Equipment)

That this product has been assessed against the following Applicable Standards
CISPR PUB. 22, FCC Part 15 Subpart B

Canada ICES-003 Issue 6

The measurements shown in this test report may issue a Supplier’s Declaration of

Conformity and apply the FCC mark.

AN Tt ooty Kero Kuo / EMC& RF Manager
2020-10-26
Cerpass Technology Corporation
m Cerpass Technology Corporation Test Laboratory
No.10, Ln. 2, Lianfu St., Luzhu Dist., Taoyuan City 33848, Taiwan
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Ref. Certif. No.

DK-97032-UL

IEC SYSTEM FOR MUTUAL RECOGNITION OF TEST CERTIFICATES FOR ELECTRICAL EQUIPMENT (IECEE)
CB SCHEME

CB TEST CERTIFICATE

Product LCD Touch Monitor

Name and address of the applicant Elo Touch Solutions, Inc
670 N. McCarthy Blvd. Suite 100 Milpitas, CA 95035, USA

Name and address of the manufacturer Elo Touch Solutions, Inc
670 N. McCarthy Blvd. Suite 100 Milpitas, CA 95035, USA

Name and address of the factory Elo Touch Solutions, Inc.

2245 BRIGHTON-HENRIETTA, TOWN LINE RD, ROCHESTER
Note: When more than one factory, please report on page 2 NY 14623,

USA

4 Additional Information on page 2

Ratings and principal characteristics See Page 2

Trademark / Brand (if any) Elo
Type of Customer’s Testing Facility (CTF) Stage used
Model / Type Ref. ET1517X, ET1717X

See Page 2

Additional information (if necessary may also be

reported on page 2) | Additional Information on page 2

A sample of the product was tested and found IEC 62368-1:2014
to be in conformity with

As shown in the Test Report Ref. No. which forms part ~ WL-ITAV-20B1803-A0 issued on 2020-05-12
of this Certificate

This CB Test Certificate is issued by the National Certification Body

UL (US), 333 Pfingsten Rd IL 60062, Northbrook, USA

UL (Demko), Borupvang 5A DK-2750 Ballerup, DENMARK

UL (JP), Marunouchi Trust Tower Main Building 6F, 1-8-3 Marunouchi, Chiyoda-ku, Tokyo 100-0005, JAPAN
UL (CA), 7 Underwriters Road, Toronto, M1R 3B4 Ontario, CANADA

OOREO

For full legal entity names see www.ul.com/ncbnames

Date: 2020-05-13 Signature: o

Jan-Erik Storgaard

12
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Ref. Certif. No.

DK-97032-UL

Model Details:
ET1517X,ET1717X (X=0-9,A-Z,"-" or blank)

Ratings:

100-240Vac, 50/60Hz, 0.5A (Without/with audio) or 12Vdc, 2.5A (Optional for DC input) (for model ET1717X)
100-240Vac, 50/60Hz, 0.3A (Without audio), 0.4A (with audio) or 12Vdc, 2.5A (Optional for DC input) (for model
ET1517X)

Additional Information:
Additionally evaluated to EN 62368-1:2014/A11:2017
National Differences specified in the CB Test Report.

Additional information (if necessary)

D UL (US), 333 Pfingsten Rd IL 60062, Northbrook, USA

E UL (Demko), Borupvang 5A DK-2750 Ballerup, DENMARK
D UL (JP), Marunouchi Trust Tower Main Building 6F, 1-8-3 Marunouchi, Chiyoda-ku, Tokyo 100-0005, JAPAN
I:l UL (CA), 7 Underwriters Road, Toronto, M1R 3B4 Ontario, CANADA
For full legal entity names see www.ul.com/ncbnames
Date: 2020-05-13 e
Signature:
Jan-Erik Storgaard
2/2
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Ref. Certif. No.

DK-106452-UL

IEC SYSTEM FOR MUTUAL RECOGNITION OF TEST CERTIFICATES FOR ELECTRICAL EQUIPMENT (IECEE)
CB SCHEME

CB TEST CERTIFICATE

Product LCD Touch Monitor

Name and address of the applicant ELO TOUCH SOLUTIONS, INC.
670 N. MCCARTHY BLVD., SUITE 100, MILPITAS, CA 95035,
USA

Name and address of the manufacturer ELO TOUCH SOLUTIONS, INC.
670 N. MCCARTHY BLVD., SUITE 100, MILPITAS, CA 95035,
USA

Name and address of the factory

Note: When more than one factory, please report on page 2

d Additional Information on page 2

Ratings and principal characteristics 100-240 Vac, 50/60 Hz, 0.3 A, 12Vdc, 2.5A

Trademark / Brand (if any) Elo Touch Solutions

L_J L
ToucH
Elo or E I l] or E I l] SOLUTIONS

Type of Customer’s Testing Facility (CTF) Stage used

Model / Type Ref. ET1517L
Additional information (if necessary may also be Additionally evaluated to EN 62368-1:2014/ A11:2017.
reported on page 2) National Difference specified in the CB Test Report.

D Additional Information on page 2

A sample of the product was tested and found IEC 62368-1:2014
to be in conformity with

As shown in the Test Report Ref. No. which forms part = ATTCB109116 issued on 2020-11-24
of this Certificate

This CB Test Certificate is issued by the National Certification Body

uL
uL
uL
uL

US), 333 Pfingsten Rd IL 60062, Northbrook, USA

Demko), Borupvang 5A DK-2750 Ballerup, DENMARK

JP), Marunouchi Trust Tower Main Building 6F, 1-8-3 Marunouchi, Chiyoda-ku, Tokyo 100-0005, JAPAN
CA), 7 Underwriters Road, Toronto, M1R 3B4 Ontario, CANADA

OOREO

For full legal entity names see www.ul.com/ncbnames

Date: 2020-12-01 Signature:

Jan-Erik Storgaard
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Ref. Certif. No.

DK-106452-UL

Additional information (if necessary)

UL (US), 333 Pfingsten Rd IL 60062, Northbrook, USA
UL (Demko), Borupvang 5A DK-2750 Ballerup, DENMARK
UL (JP), Marunouchi Trust Tower Main Building 6F, 1-8-3 Marunouchi, Chiyoda-ku, Tokyo 100-0005, JAPAN

OO

UL (CA), 7 Underwriters Road, Toronto, M1R 3B4 Ontario, CANADA
For full legal entity names see www.ul.com/ncbnames

Date: 2020-12-01 5

Signature:
Jan-Erik Storgaard
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Ref. Certif. No.

DK-97655-M1-UL

IEC SYSTEM FOR MUTUAL RECOGNITION OF TEST CERTIFICATES FOR ELECTRICAL EQUIPMENT (IECEE)
CB SCHEME

CB TEST CERTIFICATE

Product LCD Touch Monitor
Name and address of the applicant ELO TOUCH SOLUTIONS, INC.

670 N. McCarthy Blvd., Suite 100 Milpitas, CA 95035 USA
Name and address of the manufacturer ELO TOUCH SOLUTIONS, INC.

670 N. McCarthy Blvd., Suite 100 Milpitas, CA 95035 USA.
Name and address of the factory ELO TOUCH SOLUTIONS, INC.

2245 BRIGHTON-HENRIETTA TOWN LINE RD, ROCHESTER,
Note: When more than one factory, please report on page 2 NY 14623

UNITED STATES

E Additional Information on page 2
Ratings and principal characteristics ET1517L

Without audio: I/P: 100-240 V~, 50/60 Hz, 0.3A or 12Vdc, 2.5A
With audio: I/P: 100-240 V~, 50/60 Hz, 0.4A

ET1717L

1/P: 100-240 V~, 50/60 Hz, 0.5A or 12Vdc, 2.5A

Trademark / Brand (if any) —I —I —
Eloor E I] orﬂ u SOLUTIONS

Type of Customer’s Testing Facility (CTF) Stage used

Model / Type Ref. ET1517L, ET1717L

Additional information (if necessary may also be The report was revised to include Technical Modifications.

reported on page 2) ) Additional Information on page 2

A sample of the product was tested and found IEC 62368-1:2014
to be in conformity with

As shown in the Test Report Ref. No. which forms part = U2007304-339 issued on 2020-09-02
of this Certificate

This CB Test Certificate is issued by the National Certification Body

|:| UL (US), 333 Pfingsten Rd IL 60062, Northbrook, USA
E UL (Demko), Borupvang 5A DK-2750 Ballerup, DENMARK
I:l UL (JP), Marunouchi Trust Tower Main Building 6F, 1-8-3 Marunouchi, Chiyoda-ku, Tokyo 100-0005, JAPAN
I:l UL (CA), 7 Underwriters Road, Toronto, M1R 3B4 Ontario, CANADA
For full legal entity names see www.ul.com/ncbnames
Date: 2020-09-04 Signature:
Original Issue Date: 2020-05-27
Jan-Erik Storgaard
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Ref. Certif. No. ‘

DK-97655-M1-UL

Factories:

Additional Information:

Additionally evaluated to EN 62368-1:2014/A11:2017; National Differences specified in the CB Test Report.
The original report was modified to include the following changes/additions:

1. To add source of AC inlet for L type power board.

Additional information (if necessary)

UL (US), 333 Pfingsten Rd IL 60062, Northbrook, USA
UL (Demko), Borupvang 5A DK-2750 Ballerup, DENMARK
UL (JP), Marunouchi Trust Tower Main Building 6F, 1-8-3 Marunouchi, Chiyoda-ku, Tokyo 100-0005, JAPAN

OOE0

UL (CA), 7 Underwriters Road, Toronto, M1R 3B4 Ontario, CANADA

For full legal entity names see www.ul.com/ncbnames

Date: 2020-09-04 8

Original Issue Date: 2020-05-27 .
Signature:

Jan-Erik Storgaard
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Ref. Certif. No.

DK-52834-M1-UL

IEC SYSTEM FOR MUTUAL RECOGNITION OF TEST CERTIFICATES FOR ELECTRICAL EQUIPMENT (IECEE)
CB SCHEME

CB TEST CERTIFICATE

Product LCD Touch Monitor

Name and address of the applicant Elo Touch Solutions, Inc.
670 N. MCCARTHY BLVD., SUITE 100, MILPITAS, CA 95035,
USA

Name and address of the manufacturer Elo Touch Solutions, Inc.
670 N. MCCARTHY BLVD., SUITE 100, MILPITAS, CA 95035,
USA

Name and address of the factory

Note: When more than one factory, please report on page 2

4 Additional Information on page 2

Ratings and principal characteristics 100-240 Vac, 50/60 Hz, 0.5 A or 12Vdc, 2.5A (for ET1717L)
100-240 Vac, 50/60 Hz, 0.3 A or 12Vdc, 2.5A (for ET1517L)

Elo Touch Solutions,Elo

=y s
EI TOUCH B I l]
SOLUTIONS or

Trademark (if any)

Type of Customer's Testing Facility (CTF) Stage used

Model / Type Ref. ET1517L, ET1717L

Additional information (if necessary may also be

reported on page 2) Additional Information on page 2

A sample of the product was tested and found IEC 60950-1(ed.2), IEC 60950-1(ed.2);am1, IEC 60950-
to be in conformity with 1(ed.2);am2
As shown in the Test Report Ref. No. which forms ATTCB105004-01 issued on 2018-05-17

part of this Certificate

This CB Test Certificate is issued by the National Certification Body

D UL (US), 333 Pfingsten Rd IL 60062, Northbrook, USA

E UL (Demko), Borupvang 5A DK-2750 Ballerup, DENMARK

D UL (JP), Marunouchi Trust Tower Main Building 6F, 1-8-3 Marunouchi, Chiyoda-ku, Tokyo 100-0005, JAPAN

[] L (cA), 7 undewriters Road, Toronto, M1R 3B4 Ontario, CANADA

For full legal entity names see www.ul.com/ncbnames
Date: 2018-05-18 Signature:
Original Issue Date: 2016-03-23
Jan-Erik Storgaard
1/2
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Ref. Certif. No.

DK-52834-M1-UL

Factories:

Elo Touch Solutions, Inc.

2245 BRIGHTON-HENRIETTA TOWN LINE RD, ROCHESTER NY 14623,
USA

Additional Information:

Additionally evaluated to EN 60950-1: 2006 / A11: 2009 / A1:2010 / A12: 2011 / A2:2013

National Differences specified in the CB Test Report.

The original report was modified to include the following changes/additions:

1.Add new PSU type B for ET1517L

2.Applicant(Manufacturer) address change t0"670 N. MCCARTHY BLVD., SUITE 100, MILPITAS, CA 95035, USA".
3.Add trade mark :Elo

Additional information (if necessary)

D UL (US), 333 Pfingsten Rd IL 60062, Northbrook, USA

E UL (Demko), Borupvang 5A DK-2750 Ballerup, DENMARK

D UL (JP), Marunouchi Trust Tower Main Building 6F, 1-8-3 Marunouchi, Chiyoda-ku, Tokyo 100-0005, JAPAN

D UL (CA), 7 Underwriters Road, Toronto, M1R 3B4 Ontario, CANADA

For full legal entity names see www.ul.com/ncbhnames
Date: 2018-05-18 b 4
Original Issue Date: 2016-03-23 .
Signature:
Jan-Erik Storgaard
2/2
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CERTIFICATE OF COMPLIANCE

Certificate Number  20131028-E162681
Report Reference  E162681-A63-UL
Issue Date  2013-OCTOBER-28

Issued to:  ELO TOUCH SOLUTIONS INTERNATIONAL INC

2ND FL-1 66
JINGMAO 2ND RD
NANGANG DISTRICT
TAIPEI

115 TAIWAN

This is to certify that  INFORMATION TECHNOLOGY EQUIPMENT INCLUDING
representative samples of ELECTRICAL BUSINESS EQUIPMENT

LCD touch monitor,

(1) ET1517L
(2) ET1717L

Have been investigated by UL in accordance with the
Standard(s) indicated on this Certificate.

Standard(s) for Safety: UL 60950-1-Information Technology Equipment - Safety -
Part 1: General Requirements
CSA C22.2 No. 60950-1-07-Information Technology
Equipment - Safety - Part 1: General Requirements
Additional Information:  See the UL Online Certifications Directory at
www.ul.com/database for additional information

Only those products bearing the UL Listing Mark for the US and Canada should be considered as
being covered by UL's Listing and Follow-Up Service meeting the appropriate requirements for US
and Canada.

The UL Listing Mark for the US and Canada generally includes: the UL in a circle symbol with “C” and

“US” identifiers: “@”S the word “LISTED”; a control number (may be alphanumeric) assigned by UL;
and the product category name (product identifier) as indicated in the appropriate UL Directory.

Look for the UL Listing Mark on the product.

j)ﬂ./féy

William R. Carney, Director, North American Certification Programs
uLLLC

Any information and documentation involving UL Mark services are provided on behalf of UL LLC (UL) or any authorized licensee of UL. For questions, please
contact a local UL Customer Service Representative at www.ul.com/contactus

Page 1 of 1
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UL de Argentina S.R.L.
Av. Alicia Moreau de Justo 550 1er. Piso Of. 24 (C1107AAL)
Ciudad Auténoma de Buenos Aires, Argentina

CERTIFICADO de UL DE ARGENTINA S.R.L.

UL DE ARGENTINA S.R.L. CERTIFICATE

No de Certificado Alcance
Certificate No. 13AR55428 .1 Scope MARCA Pagina
Page: 1/2
Producto
Product Monitor LCD Tactil/LCD Touch Monitor
Nombre y direccion del Solicitante ELO TOUCH SOLUTIONS INTERNATIONAL INC
Name and address of the Applicant 2ND FL-1 66
JINGMAOQO 2ND RD
NANGANG DISTRICT
TAIPEI, 115 Taiwan
Nombre y direccién del Fabricante ELO TOUCH SOLUTIONS INTERNATIONAL INC
Name and address of the Manufacturer 2ND FL-1 66
JINGMAQ 2ND RD
NANGANG DISTRICT
TAIPEI, 115 Taiwan
Nombre v direccién de la(s) Fabrica(s)
Name and address of the Factory(ies)
Valores nominales y caracteristicas principales 100-240 Vac; 50/60 Hz; 0,3 A6 0,5 A; Clase I; y 12 Vdc: 2,5 A
Rating and principal characteristics
Marca Elo, Elo Touch Solutions
Trademark
Modelo / Referencia de tipo
Model / Type Ref. ET1517L, ET1717L
Informacion adicional: Ver pagina 2/See Page 2
Additional Information
Se considera gue la muestra del producto ensayada IEC 60950-1(ed.2), IEC 60950-1(ed.2);am1
cumple con la(s) norma(s)
The tested sample of the product is considered to be in
conformity with the standard(s)
segun el Informe de Ensayo Numero E162681-A63-UL issued on 2013-10-28
according to the Test Report Number \ Y,
Este certificado permite colocar las marcas de UL de Argentina SRL y de seguridad de la ex Secretaria de Industria, Comercio y Mineria sobre el producto. Cuando esto no
fuere posible por las dimensiones del producto o porque por su reducido tamafio resultara llegible, se podra colocar scbre sus envases, etiquetas o envoltorios.Este certificado
permite hacer uso de las marcas arriba mencionadas en material promocional o publicitario solamente en relacién con los productos amparados por el presente certificado.Este
certificado ha sido emitido por UL de Argentina dentro del alcance de la acreditacién otorgada por el OAA como Organismo de Certificacion de Productos OCP005.
This certificate allows placing UL de Argentina SRL mark, and the safety mark of the former Secretary of Industry, Trade and Mining industry on the product. If not possible, due
to the dimensions of the product or when its reduced size makes the reading illegible, the marks may be placed on its packaging, labels or wrapping.This certificate allows the
use of the above mentioned marks in promotional or advertising material solely in connection with covered products by the certificate. This certificate has been issued by UL de
Argentina under the scope of the accreditation granted by the OAA as a Product Certification Body OCPO0S.
Fecha de emision / Date of issue: 2013-11-11 /
Firmas: Ingeniero de proyecto Miembro del Comité
Signatures Project engineer Committee memb
lanie Nau
40-CA-E0025 4.0
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UL de Argentina S.R.L.

Av. Alicia Moreau de Justo 550 1er. Piso Of. 24 (C1107AAL)
Ciudad Auténoma de Buenos Aires, Argentina

CERTIFICADO de UL DE ARGENTINA S.R.L.

UL DE ARGENTINA S.R.L. CERTIFICATE

UL 13AR55428.1 Scope MARCA Pégina

Page: 2/2

Model Details:
ET1517L.ET1717L

Informacion Adicional / Additional Information:

- Se acredita que el producto destinado a la comercializacion en el mercado argentine es coincidente con el contenido en la certificacion emitida en el
exterior.

>

Fecha de emision / Date of issue: 2013-11-11 / /

Firmas: Ingeniero de proyecto

Miembro del Comité
\ Signatures Project engineer

Committee memb

40-CA-E0025 4.0
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@ GERTIFICATE FOR CHINA COMPULSORY PRODUCT CERTIFICATION

CERTIFICATE NO.: 2013010903653120

NAME AND ADDRESS OF THE APPLICANT

Elo Touch Solutions, Inc.
670 N. McCarthy Bivd., Suite 100, Milpitas, CA 95035, USA

NAME AND ADDRESS OF THE MANUFACTURER

Elo Touch Solutions, Inc.
670 N. McCarthy Blvd., Suite 100, Milpitas, CA 95035, USA

NAME AND ADDRESS OF THE FACTORY

PRODUCT NAME, MODEL AND SPECIFICATION
LCD Touch Monitor
ET1717L: 100-240Vac, 50/60Hz, 0.5A; &Y 12Vdc, 2.5A (EHERT AT EIFIERC 28 )
THE STANDARDS AND TECHNICAL REQUIREMENTS FOR THE PRODUCTS
GB17625.1-2012;GB4943.1-2011:GB/T9254-2008

This is to certify that the above mentioned product(s) complies with the requirements of
implementation rules for compulsory certification(REFNO.CNCA-C09-01:2014).

Valid from: Jun.07,2017 Valid until: Jun.07,2022

The validity of the certificate is subject to positive result of the regular follow up
inspection by issuing certification body until the expiry date.

Date of original issued: Oct.31,2013
The certificate information is available through CNCA's website: www.cnca.gov.cn

President: Wf"’

Wang Kejiao

CHINA QUALITY CERTIFICATION CENTRE

http://www.cgc.com.cn Section 9. No. 188, Nansihuan Xilu, Beiing 100070:P. R. China Tel: +86 10 83886666
-
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GB17625. 1-2012,GB4943. 1-2011;GB/T9254-2008

LR F A B H M T S A 52 A HL 1] CNCA-C09-01:2014 #9 & K,
4 K k.

KiEH #: 2017 5 06 A 07 B HAHRZE: 2022 506 A 07 B

JE 5 A R N RGE P 69 A BB ARIE A EAUM 69 2 B B B R TR

FiEB AT RIED, B ERMABDH: 2013511 F 06 8

AGEP &Y Aa K 4% 6 7T E B KA % £ B 2k www. cnca. gov. on &
CERT/EN

vé-L‘( WY

mEBSEIAIER I,

hitp://www.cgc.com.cn . JhE - BIVUEA I 1885:91X 100070 BiL. +86 10 83886666
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: @ CERTIFICATE FOR CHINA COMPULSORY PRODUCT CERTIFICATION

CERTIFICATE NO.: 2013010903654128

NAME AND ADDRESS OF THE APPLICANT
Elo Touch Solutions, Inc.
670 N. McCarthy Blvd., Suite 100, Milpitas, CA 95035, USA
NAME AND ADDRESS OF THE MANUFACTURER
* Elo Touch Solutions, Inc.
670 N. McCarthy Blvd., Suite 100, Milpitas, CA 95035, USA

NAME AND ADDRESS OF THE FACTORY

PRODUCT NAME, MODEL AND SPECIFICATION

LCD Touch Monitor
A5 ET1517L #A#%: 100-240V~, 50/60Hz, 0.3A; =% 12Vde, 2.5A(ANHT HIEIEBL 2%
HE)
THE STANDARDS AND TECHNICAL REQUIREMENTS FOR THE PRODUCTS
GB17625.1-2012;GB4943.1-2011:GB/T9254-2008

This is to certify that the above mentioned product(s) complies with the requirements of
implementation rules for compulsory certification(REFNO.CNCA-C09-01:2014),

Valid from: Jun.07,2017 Valid until: Jun.07,2022

The validity of the certificate is subject to positive result of the regular follow up
inspection by issuing certification body until the expiry date.

Date of original issued: Nov.06,2013
The certificate information is available through CNCA's website: www.cnca.gov.cn

M)
President: \y“zlé’ﬂw

Wang Kejiao

CHINA QUALITY CERTIFICATION CENTRE

http://www.cqc.com.cn Section 9, No. 188, Nansihuan Xilu, Beijing 100070 P. R. China Tel: +86 10 83886666
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ch [ [ 503 o e 72 R ARE AE

iEH %5 : 2016010903847973
RIHRALM, ik

Elo Touch Solutions, Inc.
670 N. McCarthy Blvd., Suite 100 Milpitas, CA 95035, #&

£ 5% (FliEH) &4k, it

Elo Touch Solutions, Inc.
670 N. McCarthy Blvd., Suite 100 Milpitas, CA 95035, %

AL LMK, i

ERLhART], A, B
R ELTE / RmIETSE
ET1717:100-240Vac,50/60Hz,0.5A ; ET1717L: 100-240Vac,50/60Hz,0.5A 2 12Vdc,2. 5A(%
BiER S (FTi£) : FSP050-DIBAN2 ; ADP-50YH B #rii:12Vdc,4.16A) (#4&4m
25T i)
iR AR REK
GB 17625.1-2012;GB 4943.1-2011;GB/T 9254-2008
ER E BAFA IR )M S IAE S AN CNCA-C09-01:2014 t9 & K,
4 K LIk,
KAEB #9: 2020 511 A 26 B HH&AE: 2024512 A 23 8
P A AR AGED M F BOEARIE R IEAA 0 2 AL B R FRE.
KiEBATRED, EBEAMEL B H: 2016 5 03 A 09_H

AREEEIAIEAR L,

http://www.cqc.com.cn FE e b5 - BEPUIATEE 188 59X 100070 HHiE: +86 10 83886666
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@ CERTIFICATE FOR CHINA COMPULSORY PRODUCT CERTIFICATION

CERTIFICATE NO.: 2016010903847973

NAME AND ADDRESS OF THE APPLICANT
Elo Touch Solutions, Inc.

670 N. McCarthy Bivd., Suite 100 Milpitas, CA 95035, £ [&
NAME AND ADDRESS OF THE MANUFACTURER
Elo Touch Solutions, Inc.

670 N. McCarthy Blvd., Suite 100 Milpitas, CA 95035, 3% [E

NAME AND ADDRESS OF THE FACTORY

PRODUCT NAME, MODEL AND SPECIFICATION

LCD Touch Monitor / LCD Monitor
Et1717: 100-240Vac, 50 / 60Hz, 0.5A; et1717l: 100-240Vac, 50 / 60Hz, 0.5A or 12VD
C, 2.5A (power adapter (optional): fsp050-diban2; adp-50yh B output: 12VDC, 4.16A) (w
ire assembly optional)
THE STANDARDS AND TECHNICAL REQUIREMENTS FOR THE PRODUCTS

GB 17625.1-2012;GB 4943.1-2011;GB/T 9254-2008

This is to certify that the above mentioned product(s) complies with the requirements of
implementation rules for compulsory certification(REFNO.CNCA-C09-01:2014).

Valid from: Nov.26,2020 Valid until: Dec.23,2024

The validity of the certificate is subject to positive result of the regular follow up
inspection by issuing certification body until the expiry date.
Date of original issued: Mar.09,2016

The certificate information is available through CNCA's website: www.cnga
coredited by China National Accreditation Service for Conformity Assess @‘f AE

Ty R Sb
President: - ?V 7

Lu Mei

CHINA QUALITY CERTIFICATION CENTRE

http://www.cqc.com.cn Section 9, No. 188, Nansihuan Xilu, Beijing 100070 P. R. China Tel: +86 10 83886666

Q 2714851
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rh ] [ 5% 38 1 4 7 & IAGE E 5

EPH %S 2016010903847974
FHALAR, Hit

Elo Touch Solutions, Inc.

670 N. McCarthy Blvd., Suite 100 Milpitas, CA 95035, % B
4 5% (HlH) LAk, #Hik

Elo Touch Solutions, Inc.
670 N. McCarthy Blvd., Suite 100 Milpitas, CA 95035, £ &

&AL LR, AL

ER LA, Ak, BF
R REBEE TR
ET1517: 100-240Vac,50/60Hz, 0.4A; ET1517L: 100-240Vac,50/60Hz,0.3A 2 12Vdc,2.5A
( (& iBEBRS (Tik) : FSP050-DIBAN2 ; ADP-50YH B #ith: 12Vdc,4.16A) (%
% 4T i)
FRirffBRKELR
GB 17625.1-2012;GB 4943. 1-2011;GB/T 9254-2008
K SRS M S E 2 464N CNCA—C09-01:2014 #9 & K,
4 R Sk,
EKIER #7: 2020 %12 A 09 H HA&EZE: 2024 512 F 23 H
JEB A AR AIEP 69 A FOEARIE A EAULAG B9 2 3 BB R FRE.
KB AT PIED, EP B RMA B H: 2016 %03 A 09

. = Uhoie

hERBEINIER L

FE e dbxT - FEPUIAFEEK 188 591X 100070

http://www.cqc.com.cn HiE: +86 10 83886666

2721087
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@ CERTIFICATE FOR CHINA COMPULSORY PRODUCT CERTIFICATION

CERTIFICATE NO.: 2016010903847974

NAME AND ADDRESS OF THE APPLICANT
Elo Touch Solutions, Inc.

670 N. McCarthy Blvd., Suite 100, Milpitas, CA95035, United States
NAME AND ADDRESS OF THE MANUFACTURER
Elo Touch Solutions, Inc.

670 N. McCarthy Blvd., Suite 100, Milpitas, CA95035, United States

NAME AND ADDRESS OF THE FACTORY

PRODUCT NAME, MODEL AND SPECIFICATION

LCD Touch Monitor

Et1517: 100-240Vac, 50 / 60Hz, 0.4A; et1517]: 100-240Vac, 50 / 60Hz, 0.3A or 12VD
C, 2.5A ((power adapter (optional): fsp050-diban2; adp-50yh B output: 12VDC, 4.16A)
(wire assembly optional)

THE STANDARDS AND TECHNICAL REQUIREMENTS FOR THE PRODUCTS
GB 17625.1-2012;GB 4943.1-2011,GB/T 9254-2008

This is to certify that the above mentioned product(s) complies with the requirements of
implementation rules for compulsory certification(REFNO.CNCA-C09-01:2014).

Valid from: Dec.09,2020 Valid until: Dec.23,2024

The validity of the certificate is subject to positive result of the regular follow up
inspection by issuing certification body until the expiry date.
Date of original issued: Mar.09,2016

The certlﬂcate mformatlon is avallable through CNCA's web5|te www.c .gc@,&RT/F/

Lu Mei

CHINA QUALITY CERTIFICATION CENTRE

Section 9, No. 188, Nansihuan Xilu, Beijing 100070 P. R. China Tel: +86 10 83886666

http://www.cqc.com.cn

2721097
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rh ] [ 3% 38 o 44 72 AR A B

iEH %5 2016010903847973
AHALM, Hit

Elo Touch Solutions, Inc.
670 N. McCarthy Blvd., Suite 100 Milpitas, CA 95035, %

£2H (#1EH) LAk, Hiat

Elo Touch Solutions, Inc.
670 N. McCarthy Blvd., Suite 100 Milpitas, CA 95035, %1

AL LR, Hak

LR, AL, A5
B ELETE / RamETSHE
ET1717:100-240Vac,50/60Hz,0.5A ; ET1717L: 100-240Vac,50/60Hz,0.5A % 12Vdc,2.5A(%
RERLE (FTik) : FSP050-DIBAN2 ; ADP-50YH B #3rih:12Vdc4.16A) (¥ %48
BHTik)
Foin A RE R
GB 17625. 1-2012:GB 4943. 1-2011:GB/T 9254-2008
bR S A RS M BIAIE S 0] CNCA-C09-01:2014 #9 & £,
4% K Jtik.
KIEBH: 2020511 A 26 B AHE: 2024 512 f 23
iEP A KA A AED A R ERIE K IEAA A 2 3 BB R EAE,
AIEPBATRIEP, iEPFARMA B H: 2016 5 03 A 09

e e UE 2D

RREFEEIALERI

http://www.cqc.com.cn FE e b - EIUIATER188 59X 100070

Hif: +86 10 83886666

2714851
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@ CERTIFICATE FOR CHINA COMPULSORY PRODUCT CERTIFICATION

CERTIFICATE NO.: 2016010903847973

NAME AND ADDRESS OF THE APPLICANT

Elo Touch Solutions, Inc.
670 N. McCarthy Bivd., Suite 100 Milpitas, CA 95035, 3 [H

NAME AND ADDRESS OF THE MANUFACTURER

Elo Touch Solutions, Inc.
670 N. McCarthy Blvd., Suite 100 Milpitas, CA 95035, & [&

NAME AND ADDRESS OF THE FACTORY

PRODUCT NAME, MODEL AND SPECIFICATION

LCD Touch Monitor / LCD Monitor

Et1717: 100-240Vac, 50 / 60Hz, 0.5A; et1717l: 100-240Vac, 50 / 60Hz, 0.5A or 12VD
C, 2.5A (power adapter (optional): fsp050-diban2; adp-50yh B output: 12VDC, 4.16A) (w
ire assembly optional)

THE STANDARDS AND TECHNICAL REQUIREMENTS FOR THE PRODUCTS
GB 17625.1-2012,GB 4943.1-2011;GB/T 9254-2008

This is to certify that the above mentioned product(s) complies with the requirements of
implementation rules for compulsory certification(REFNO.CNCA-C09-01:2014).

Valid from: Nov.26,2020 Valid until: Dec.23,2024

The validity of the certificate is subject to positive result of the regular follow up
inspection by issuing certification body until the expiry date.
Date of original issued: Mar.09,2016

The certificate information is available through CNCA's website: www.cnga
coredited by China National Accreditation Service for Conformity Assessy ga’t\ 2

) i %
President: - % 7

Lu Mei

CHINA QUALITY CERTIFICATION CENTRE

Section 9, No. 188, Nansihuan Xilu, Beiing 100070 P. R. China

http://www.cqc.com.cn Tel: +86 10 83886666

2714851
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rh [ [ 3% 38 o 44 7= S A GEAE B

iEP %5 : 2020010903314186

FHRALM, it

Elo Touch Solutions, Inc.
670 N McCarthy BI, Suite 100 Milpitas, CA 95035 £ H

A% (B1&W) L4k, it
Elo Touch Solutions, Inc.

670 N McCarthy BI, Suite 100 Milpitas, CA 95035 %[
Ak BAR, Houbk

ALt ET, A, A5
AR E TR, RALEFR
ETIS1TLX(X T H AZ R Z QRAMERLBHE Y, THMLLACHEEENR):
100-240V~, 50/60Hz, 0.4A (. £ 48 44 7T i)
EnirhfeB RKEL
GB 17625.1-2012;GB 4943. 1-2011;GB/T 9254-2008
L3 S A% 4 M F S0 INIE 55 36 1) CNCA-C09-01:2014 &9 & %,
4 K ik
AAEE#A: 2020411 A 19 BEAXKIE: 2025 506 A 10 B
EFH A RMA RIS O F HRIE R IEMAEG LR ERRE,
REBATRIEH, EP A RMAB A 2020407 | 27 8

AGE P b9 48 K43 & T it B KA B % M 35 www. cnca. gov. cn 2
Z9 EEAHKIEE B TINTE R 2L CNAS CO01-P

AREBESEIAUEAR L,

NP/ WWW,GYG.COM.LGN TR e LAt Y YR L5 915 100070 i 186 10 33886666
CTCOLLETD
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@ CERTIFICATE FOR CHINA COMPULSORY PRODUCT CERTIFICATION

CERTIFICATE NO.: 2020010903314186

NAME AND ADDRESS OF THE APPLICANT

Elo Touch Solutions, Inc.
670 N MeCarthy B, Suite 100 Milpitas, CA 95035 USA

NAME AND ADDRESS OF THE MANUFACTURER

Elo Touch Solutions, Inc.
670 N McCarthy B, Suite 100 Milpitas, CA 95035 USA

NAME AND ADDRESS OF THE FACTORY

PRODUCT NAME, MODEL AND SPECIFICATION

LCD Touch Monitor, LCD Monitor

ETIS17LX(X AT 24 A-Z 802 AR B RAR R X 4, A Bomi 224 K sk a2 1): 10
0-240V~, 50/60Hz, 0.4A (HiZR2 {4 AT ik)

THE STANDARDS AND TECHNICAL REQUIREMENTS FOR THE PRODUCTS
GB 17625.1-2012;,GB 4943.1-2011;GB/T 9254-2008

This is to certify that the above mentioned product(s) complies with therequirements of
implementation rules for compulsory certification(REFNO.CNCA-C09-01:2014),

Valid from: Nov.19,2020Valid until:Jun.10,2025

The validity of the certificate is subject to positive result of the regular follow up
inspection by issuing certification body until the expiry date.

Date of original issued: Jul.27,2020
The certificate information is available through CNCA's website: www.cnca.gov.cn

President: -‘IV ‘ZF’SE

Lu Mei

CHINA QUALITY CERTIFICATION CENTRE
Nitp;//wWww.cqc.com.cn Section 9, No. 188, Nanshuan Xiu, Bejing 100070 P, R, China Tel: +86 10 83886666

S o 7 sy R

. . 5 . d
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rh [ [ 5% 38 o 1 7 S A AE

kP %5 : 2020010903313580
RHALAR, it

Elo Touch Solutions, Inc.
670 N McCarthy BI, Suite 100 Milpitas, CA 95035 # [H

A% (F1EF) LAk, it

Elo Touch Solutions, Inc.
670 N McCarthy BI, Suite 100 Milpitas, CA 95035 % [H

LR LAR, Ak

Fe b fe R, Ak, B
& ah k42 I 28
ETA717L: 100-240V~, 50/60Hz, 0.5A
IR EA R A E K
GB 17625.1-2012;GB 4943. 1-2011;GB/T 9254-2008

b S SRR M RN GE S ML CNCA-C09-01:2014 49 & K,

K ik,

A UEH #: 2020 5F 07 A 22 H FHEE: 20255506 A 10 H
JEP A I A AIED 8GR BCPEARIE KIENA A 2 R BB RFRE
AAE P 6 48 £ 45 8 7T 18 13 B KA 35 £ M 35 www. cnca. gov. cn 214

22 @ S48 2 B KN £ § 477 CNAS C001-P

RERIE A UEF

http://'www.cqc.com.cn i - db 5 - B FEEE188-59X 100070

Hif: +86 10 83886666
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@ CERTIFICATE FOR CHINA COMPULSORY PRODUCT CERTIFICATION

CERTIFICATE NO.: 2020010903313580

NAME AND ADDRESS OF THE APPLICANT

Elo Touch Solutions, Inc.
670 N McCarthy Bl, Suite 100 Milpitas, CA 95035 USA

NAME AND ADDRESS OF THE MANUFACTURER

Elo Touch Solutions, Inc.
670 N McCarthy Bl, Suite 100 Milpitas, CA 95035 USA

NAME AND ADDRESS OF THE FACTORY

PRODUCT NAME, MODEL AND SPECIFICATION
LCD Touch Monitor
ET1717L: 100-240V~, 50/60Hz, 0.5A
THE STANDARDS AND TECHNICAL REQUIREMENTS FOR THE PRODUCTS
GB 17625.1-2012;GB 4943.1-2011;GB/T 9254-2008

This is to certify that the above mentioned product(s) complies with the requirements of
implementation rules for compulsory certification(REFNO.CNCA-C09-01:2014).

Valid from: Jul.22,2020 Valid until: Jun.10,2025

The validity of the certificate is subject to positive result of the regular follow up
inspection by issuing certification body until the expiry date.

The certificate information is available through CNCA's website: www.cnca.gov.cn
Accredited by China National Accreditation Service for Conformity Assessment CNAS C001-P

President: % 7%

Lu Mei

CHINA QUALITY CERTIFICATION CENTRE

http://www.cgc.com.cn Section 9, No. 188, Nansihuan Xilu, Beiing 100070 P. R. China Tel: +86 10 838846466
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- - - I i
(Receipt No.j  : 16005819-01

— o
Ot =tol M1 S THA
Confirmation Letter of Declaration

el om el s R o SsJBay |
(Appiication No,) ~ * £U10336-16001 (Validity Period)  * 20211 028 102l

o Do H A
(Applicant)

T X
(President)

= A

oy g o b
(Address)

A (Pro%c;-;juct)  2LIE(LCD Touch Monitor)
Zia= e AR : 1150

(Basic Model)
X

=
(Rating)

U = - T ;
(Series Model) : EMA7L

: AC 100-240V, 50/60Hz, 0.3A or DC 12V, 2.5A, Class |

5 (S{gndejlrld) : : K60950-1(2011-12)

2 EAMIN=EH XY F7

FTEJIEEC0HE 228 ANBAE | H19EMSE 0l et 912 MI|I2=0] tiato] orA
BolAl SYNE LZELICH
We issue this Confirmation Letter of Declaration of the Safety Confirmation for the above electrical
appliance in accordance with Article 19(3) of the Enforcement Rule of the Electrical Appliances Safety
Control Act.
201648 028 1g
month day

# 0l ANSAUAE TMI|SEOM Hey, (f IS ®JI2E otEl A 2tolg) 8N
Y80 AgrlEs MES FR0= oie B0 Tet £IH2 25 - 6t S8 20

1. et 22| 2F 8 A =SS (List of Critical Components)
LS 2. J|224 - MA 20| L|& (Description of the basic and series model)
3. otE oI AT LY 29| B & (Revisions Status)

FP511-08-00  KOREA TESTING LABORATORY M25%A| F27 C|X|H 2 262 87 Tel:8601-114 Fax:8601-399 http://customer ki re kr
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-
T

H718E A HBEE I

2|5 A2 [EA] Al153A] 4]

A4HM3E 0 20200702-0007

AaYS:
(Application No.)
Al 313 A}
(Applicant)

F A
(Address)

A E
(Product)

7|1 Endvy:
(Basic Model)
A 2D (Series Model):

ET1717L

2y
ET1517L

o0 i ) o] A T
Confirmation Letter of Declaration

=

—_—

5 ¥ A

XU102251-20001A

SEHENT A,

AA/A7|FEAS] mAFE:  100-240 V~, 50/60 Hz, 0.4 A

(Rating)

LA 7]S: K 60950-1(2011-12)

(Standard)

7185 U 45 bl Al AIBRAIR, 22 2 A3a Al0ZA28) E= AlsazAslol wekobasieli 1 2 M2 ugdhc,

We issue this Confirmation Letter of Declaration of the Safety Confirmation for the above appliances in accordance
with Article 28(1), 28(3), 29(2) or 34(2) of the Electrical Appliances and Consumer Products Safety Control Act.

09 9
(Month)

14 o
(Day)

2020 @
(Year)

Korea Testing Certificat

o HTFYHE TH7NE AR bRl of mi AREe] 2 3K10] 8 Hole, 1 o o] Hesie
AlE2] 7Bl sl el ufet 712 15 - 8171 52 ook gy
HREAR | 1L A718F9 x| RE 4 AEES (List of Critical Components)(H7] 880l @43tk . | .
2. 71254 - oA do] Y& (Descriptions of the basic and series model) o :
3. AERIAI Y -9 ¥ &3} (Revisions Status) ©el - C e
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WISE R ABEE BHBY AFFE (84 A53A) A4¥E : 20201028-0105

ot A & ¢l Al 31 5 A
Confirmation Letter of Declaration

AnWs: XU102251-20002A
(Application No.)

2 31| AFg:

(Applicant)

F A&

(Address)

A EF

(Product)

71 ERdg: ET1517LK

(Basic Model)

A2 A (Series Model):
ET1717LK

AA/RA|EAL] RdFE:  100-240 V~, 50/60 Hz, 0.3 A or 12 Vdc, 2.5 A
(Rating)

OFA 7] K 60950-1(2011-12)

(Standard)

P71 65 D ASGE QPagtaly Alehtal, AREA, 2 2 A33, A29RA2% Ee A3EA23 0l wet EIERIA FHAE et
We issue this Confirmation Letter of Declaration of the Safety Confirmation for the above appliances in accordance
with Article 28(1), 28(3), 29(2) or 34(2) of the Electrical Appliances and Consumer Products Safety Control Act,

2020d 1249 03¢
(Year) (Month) (Day)

SFR YT TR A A
Korea Testing Certificat

0 QG E obdmiel, of U2 AEe] oA Belo] IHYE Fojul, 1 ute] 2 WEo] HeHs
o vz} 2712 el - 57} 28 Wolof gt
.

HEAF | 1L A7 889 dAdBYRE L AEES (List of Critical Components)(d7]-§&o) $Agch | L‘
- C
2. 7|2xd . aprdo] Y-8 (Descriptions of the basic and series model) N . ¢ ¢ {
i - = . . - (7 ¢ L C (
3. ool Al 2o M7 &3} (Revisions Status) oo B
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[E 2] A13ZA 4]

¥ 0 20131016-0031

AEAAFAA T F I A
Confirmation Letter of Declaration

A o XU100024-13019A a7 BsY: 2018.11.05
(Application No.) _ (Validity Period)
AP AF:
(Applicant)
o) A}
(President)
2 A A:
(Address)
A F B
(Product)
Z1eEdg: ET1517L
(Basic Model)
AA: 100-240 V~, 50/60 Hz 0.5A(for ET1717L) 0.3A (for ET1517L) or
(Rating) 12Vdc, 2.5A Class |
AR A (Series Model):

ET1717L

2 L7]F: K 60950-1(2.0)(2011-12)
(Standard)

EgQusA Z2T: 5

FA718-Zokd e AR, A9ZRA|3e uhet 912] 71850 tisto] ARRPHERIA1FEA S Wt
We issue this Confirmation Letter of Declaration of the Self—Regulatory Safety Confirmation for the above electrical
appliance in accordance with Article 19(3) of the Enforcement Rule of the Electrical Appliances Safety Control Act,

20133 11€¥ 069
(Year) (Month) (Day)

ST RFAIY

Korea Testing Certlflcat ;;glba%

31
)}
n

-0f
— }
h
<
Ty
- o

I
il

a&

Al —Hin2

L
w B ANZHAE TH7|8E0bd Teld, of w2 A7|AIE QF/dEiRlol e 7»‘1013‘] 14pe] ‘l}a
HE o] 3 8= Zﬂ o] 7 —°1|— 3l HEof up=f —r—7}?‘4—§ °]x 517P 5= ‘olof ﬁ‘f]ﬁh
777’.‘1%’—’5%—71 b HE Y R AEZ (List of Cr itical Components)
2. 7|1Emd . uplrdo] LH% (General Descriptions of Certified Products)
3. AFgotA gl Ao g2 MZAFZ} (Status of Certificate Revisions) : BN Benn.g 8ie o

THUE S A 5 AES A A AN AT AN TAUE A SRE SEr e slegsl was o8 .
Conditions of Safety Certification : In the production of this product, conduct a self—test and do not miss and change the registered components,
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3CB4-168A—-72C5—EED7

FEEANAATY 4H5% BF

Registration of Broadcasting and Communication Equipments

AL L A3
g5 Ee 4% Elo Touch Selitionis Taiwan, 1TD.

Trade Name or Registrant
=]
7] 2} A 33 LCD Touch Monitor
Equipment Name
Huod
7] ‘__1_‘&:1_‘:8] ET1717L

Basic Model Number

ET1717L-8UWA-0-WH-ZB-G, ET1717L-7CWB-1-BL-ZB-G,

ET1717L-7CWB-1-WH-ZB-G, ET1717L-8CWB-0-WH-ZB-G,

A ET1717L-8CWB-1-BL-ZB-G, ET1717L-8CWB-1-WH-ZB-G,
8<% ET1717L-7CWB-1-BL-G, ET1717L-7CWB-1-WH-G,

Serdes Model Nuber ET1717L-8CWB-0-BL-ZB-G, ET1717L-8CWB-1-BL-G,

ET1717L-8CWB-1-WH-G, ET1717L-7TUWA-1-GY-ZB-G,

ET1717L-8UWA-0-GY-ZB-G, ET1717L-7UWA-1-WH-ZB-G

S %Eﬂ"i KCC-REM-TY2-ET1717L
FRegistration NOJ,

Az A2 (2 8)= 7t Elo Touch Solutions / 5=
Manufacturer/Country of Origin

b o=t o) .

sEddd 2012-08-02

Date of Registration

71 ek ADAPTER %7}

Others (1)ADP-40DD B (2)ADP-50YH B (3)FSP050-DIBAN2

A Z1AAE AR, A58F2)2 A|3E i FEHALE FYFYL
It is verified that foregoing equipment has been registered under the Clause 3,
Article 58-2 of Radio Waves Act.

onth) 18¥(Date)

Director General of National Radio Research Agency

% AF5S HEEAIAYE veA ARG IIEA" S 53
A Steje AR R FF0l H2E 7 AFY

sm $E o0} g,
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62DA—-0E86—-99F8—-DA11

PEENAASY AR5S BF

Registration of Broadcasting and Commumnication Equipments

48 B 4
Trade Name or Registrant

Elo Touch Solutions Taiwan, LTD.

™ =]
7] 2} A B2 LCD Touch Monitor
Equipment Name

71EEdH

: ET1517L

Basic Model Number
ET1517L-8UWA-0-WH-ZB-G, ET1517L-7CWB-1-BL-ZB-G,
ET1517L-7CWB-1-WH-ZB-G, ET1517L-7CWB-1-BL-G,

AT ET1517L-7CWB-1-WH-G, ET1517L-8CWB-0-BL-ZB-G,

e ET1517L-8CWB-1-BL-G, ET1517L-8CWB-1-WH-G,

Series Model Nuber ET1517L-8CWB-0-WH-ZB-G, ET1517L-8CWB-1-BL-ZB-G,
ET1517L-8CWB-1-WH-ZB-G, ET1517L-7UWA-1-GY-ZB-G,
ET1517L-8UWA-0-GY-ZB-G, ET1517L-7UWA-1-WH-ZB-G

TEML KCC-REM-TY2-ET1517L,

Registration No.

A 2R/ Zﬂ}_(_&@)*}?} | Elo Touch Solutions / 3
Manufacturer/Country of Origin

= [}

sEIdEd 2012-08-02

Date of Registration

7)€} ADAPTER =7 ]
P (1)ADP-40DD B (2)ADP-50YH B (3)FSP050-DIBAN2

9] N1AAE TASE, A58%9)2 A3gd) wet FEHA LSS THFYUT

It is verified that foregoing equipment has been registered under the Clause 3,
Article 58-2 of Radio Waves Act.

Director General of National Radio Research Agency

A71AAE e "HAFAR I EA" 2 B2 §E3telor Fh
Al EjE AR L 550 H48 F AFHch

r}?.. r_.
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273B-E663-A14E-1A5D

FEEANAAS) 4G5S 23

Registration of Broadcasting and Communication Equipments

J3 X
G R altg Elo Touch Solutions, Inc.
Trade Name or Registrant
71 A A A (Z]] Lk 7‘}]) Touch Monitor
Equipment Name
7] 7] 42/ 7} 7)1 71 %2
Equipment code IMA21
/Additional Equipment code
7]%11:‘3"]%‘ ET1517L

Basic Model Number

ET1517, ET1517L-8CWC-1-ST-WH-RGHS, ET1517LK,
ET1517L-4CWB-0-ST-S-BL-ZB-PF-RLDM,
ET1517L-2UWB-1-MT-WH-SPK-CL-W-1YR-RHCD,
Sﬂ')‘gi‘%tﬁ ET1517L-8CWB-1-WH-G, ET1517L-8CWB-1-ST-WH-RGHS,
ET1517L-8CWB-1-BL-ZB-G, ET1517L-8CWB-1-BL-G,
ET1517L-8CWB-0-BL-ZB-G, ET1517L-8CDB-0-BL-ZB-G,
ET1517L-7CWB-1-WH-ZB-G, ET1517L-7CWB-1-WH-G,
ET1517L-7CWB-1-BL-ZB-G, ET1517L-7CWB-1-BL-G,
ET1517L-2UWB-1-MT-WH-SPK-CL-1YR-RHCD,
ET1517L-2UWB-1-BL-ZB-G

Series Model Number

= g
s5Hs
Registration No.

MSIP-REM-TY1-ET1517L

A xRy A 257} Elo Touch Solutions, Inc. / &3
Manufacturer/Country of Origin

554499

e 2016-03-07
Date of Registration

71e}

Others

A 71AA = A ) Alssx2]2 A3&el we} 555 &S T3 Y
It is verified that foregoing equipment has been registered under the Clause 3, Article 58-2 of Radio
Waves Act.

Month) 05% (Day)

2YAGd

Director General of National Radio Research Agency

% ARES PEFANAAE = "AFADTLRA" g 2sto] FEshefof Ik,

EERECEEE RS P R
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CC31-62BE-89D9-2D67

FEFANAAT AR5S 93

Registration of Broadcasting and Communication Equipments

2% £ 49
Trade Name or Registrant

71 AAE A A EEA)

Equipment Name

Elo Touch Solutions, Inc.

Touch Monitor

71715 &2/1F7) 7171
Equipment code IMA21
/Additional Equipment code

7] 232 ET1717L
Basic Model Number

ET1717, ET1717L-8CWC-1-ST-WH-RGHS,
ET1717L-8UWB-0-GY-ZB-NB-RBRK, ET1717L-8CWB-1-BL-ZB-G,
ET1717L-8CWB-0-BL-ZB-G, ET1717L-7CWB-1-BL-ZB-G,

3—]-/‘3.‘?.‘%‘% ET1717L-7CWB-1-NS-BK-FW-WJB, ET1717L-7CWB-1-NS-BG-FW-WJB,
ET1717L-8CWB-1-WH-G, ET1717L-8CWB-1-BL-G,
ET1717L-7CWB-1-WH-ZB-G, ET1717L-7CWB-1-BL-G, ET1717LK,
ET1717L-8UWA-0-GY-ZB-NB-RDKN-G,
ET1717L-2UWB-1-BL-ZB-NS-NACC-RZQH,
ET1717L-7CWB-1-NS-BK-RNBC, ET1717L-8CWB-1-ST-WH-RGHS,
ET1717L-7CWB-1-NS-BG-RNBC

Series Model Number

MSIP-REM-TY1-ET1717L

A ZALA 257} Elo Touch Solutions, Inc. / % 3
Manufacturer/Country of Origin

=5 o]
G c{-];% = 2016-03-08
Date of Registration

71}

Others

A 712 s ) Alsgxe2 A3&el et 5 Z5 J5& T gt
It is verified that foregoing equipment has been registered under the Clause 3, Article 58-2 of Radio
Waves Act.

2P

Director General of National Radio Research Agency

% AYES Y55

1A k= A FAA G I RAY 2 2aste] fE sl oF gt}

A R A Y D 5 Fo] Had 4 &

N
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A7 H B L BAAF A

232130418
2ZUH

JLLEAERH~

ET1517L
KSCIEC 62301 2 "dj7| 18 A A== 28 S&74"

N7 HARTNE NS R : BARAAFCIEV D)
WA Z nEX EAHA
HEUHEF
FHA7)(AA)
SRELHHH(SHA, W)
EHREAHAEW) : 0.9
L w=AH HH(W) : 0.6
g4 : 2013.11.07

I
L D TE

feluA ol gl sty, R "7 dFAR=Z=2 T L8713
(A A B AR A" w2t 47] AF] Aad &S FAFYh

2013d114€20¢ ESE
quA BT o A [(@el

448-994 A71= 8QA] AT L2012 388

MD600055 Rev. G, Page, 39/53 © 2021 Elo Touch Solutions, Inc. All Rights Reserved.

Only page 3 onwards of this document is to be published on www.elotouch.com.



N7 AFHLBAAE AN F

232130419
EUE

=
S >

ET1717L
KS CIEC 62301 R "7 Ag MR T2 30 &2 7A4"

W7 HEA L7 F BFo : WA YA D BAAFC])F0)E)
W71 AH A DEA BEAIY S D AE A™

EUEER : LCD

HAI7)(AA) : 17

SEELHAH(ESAHA, W) : 2

EHE=2 8 AH(W) : 0.96

2Z T E AR AYW) D07

844 : 2013.11.07

& D FE

roluxjol-g&2isiy, R "W/ AgAZZT2 oY 28477
RABAFZA" w2t 37 AES] Aag§-& FAgyoh

2013911 €204 [lumgagﬂ

TARATE o A [HEI0

448-994 7= §AA] FATF TLYE 388
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- = & -
& a3 *‘T? Z% OB V5
BUREAU OF STANDARDS,METROLOGY AND INSPECTION,
TAF MINISTRY OF ECONOMIC AFFAIRS

T WM akEREREETEREZE

CERTIFICATE OF THE REGISTRATION OF PRODUCT CERTIFICATION

wEykas : CI389065771390 3% 00

Certificate No.

i EHLBAEA R PR R BEELRGOA
&R TRERA % 2R EE Rmsskes R38577 c R BHFRLT
The application made by for Registration of Product
Certification has been reviewed and found to be in compliance with related regulations. Therefore, registration is granted with the
Product Safety Mark Q and the Identification No. R38577 . Details of the registration are follows :

Ll : EP%* REHHLA RS H— &% - 54174251

Applicant Uniform No

M i WAL ARG B R EIROE

Address

L ¥

Factory

R ht

Factory Address

[ECE= £ FE - o

Type/name of product

B ehardane s - 8528.52. 00.-000 4
C.C.C Code

PRXEH ¢ KRBTSR

Chinese name

#x 44  LCD Touch Monitor

English name
Al & : ETI5ITL
Type

APMKX 0 ZA

Series of the type

RIFAZE ¢ (NS13438 (09546 A ) ~ CNS14336-1 (09949A ) ~ # 4CNS 15663 %58 4
Standards EER AT 1027 H

R B A (il 100&4L7F ¥ EE F & 1HE45%)

This certificate is issued by the BSMI. (No.4, Sec. 1, Jinan Rd., Zhongzheng Dist., Taipei City 100 Taiwan)

AEEZURETFXHITZ A RABZEZAARFZR LM‘“—%FJ THEMAE  EMBREETH
Ak https //civil, bsmi, gov. tw

BB FERE 109 i 05 H 08 2]
Registration Date 2020  (year) 05 (month) 08 (day)
ABEZRAHERE 112 + 05 A 07 H
Expiration Date 2023 (year) 05 (month) 07 (day)
HEAH I FERH 109 F 05 H 08 A
Date of issue 2020 (year) 05 (month) 08 (day)

] AR o BT L8 xgu/\,ﬂuu&gg%mm .

2 R EER LA R ASEIIANG - N kAR o AR B ke o BP R R b
Bk BAR B THME B LR B4 0 B8 xiﬁﬁlﬁlaﬁ@iﬁn

3 RETRREATARBREESF » T AL (4o &M )EH

7\ £p 4 3:4308053707181053029 $1E ° £1H
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@ O ¥ OB E K R A

— BUREAU OF STANDARDS,METROLOGY AND INSPECTION,

TAF MINISTRY OF ECONOMIC AFFAIRS
= Wh R EEKT TR T

CERTIFICATE OF THE REGISTRATION OF PRODUCT CERTIFICATION

EERAE ¢ CI389065771462 %% 00

Certificate No.

Ve 28 X EFA R E PHEBRERE  BREELERTHA
R ORTRSBMER A SR RIS RAAIRE R385T7 c BB ERL T
The application made by for Registration of Product
Certification has been reviewed and found to be in compliance with related regulations. Therefore, registration is granted with the
Product Safety Mark eand the Identification No. R38577 . Details of the registration are follows :

P oE A RELEMARARLS B—%3% ¢+ 04174201

Applicant Uniform No.

¥ odb O MIETARISE B R 3IROHE

Address

& & Rk

Factory

Factory Address

B onfEfA S
Type/name of product
By aL A dASE S ¢ 8528.52. 00.00.4
C.C.C Code
XL RSN SR
Chinese name
N A
English name
Bl &, ¢ ETI717L (for Power board PB-1518)
Type
RIMK - EA&
Series of the type
RIFAZHE ¢ CNS13438 (095465 ) ~ CNS14336-1 (099498 ) ~ &4 ACNS 15663 %08 4
Standards FET | AR 10257 H

BERR AR (BEki 1002t T P EEREHB1HEE)

This certificate is issued by the BSMI. (,\Io._4, Sec. 1, Jinan Rd.’._ Zhongzheng Dist.,‘Taipei City 1_0'9, Tai‘wan) N e e
FETUAEFXHTZ ARAZEARAZR > UBRELHEHENAE  EWHREFTH
#guk:https://civil. bsmi. gov. tw

BHkBH PERE 109 &+ 07 A 20 B

Registration Date 2020  (year) 07 (month) 20 (day) _
AELTAAMRE 12 & 07 A 19 8§ erm
Expiration Date 2023 (year) 07 (month) 19 (day)

HEady: PERH 109 k- 07 A 20 A

Date of issue 2020 (year) 07 (month) 20 (day)

] AT E ORISR S O ARBRRET LR AR -

2 RFEBDBEEREFEUMBMRAEFILAE - @il R8st - SRIMSME RS IRE SR
Bk AR R TR R A b B Bk - BARFERIAIAALEN -

33 AEETERRTARREF » A LM (o & 4 )3EMH -

71 Ep B3k 3348752707101274006 #18 ° #17
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@ O ¥ OB E K R A

— BUREAU OF STANDARDS,METROLOGY AND INSPECTION,

TAF MINISTRY OF ECONOMIC AFFAIRS
= Wh R EEKT TR T

CERTIFICATE OF THE REGISTRATION OF PRODUCT CERTIFICATION

ERAE 0 CI389065771451 %% 00

Certificate No.

Ve 28 X EFA R E PHEBRERE  BREELERTHA
R ORTRSBMER A SR RIS RAAIRE R385T7 c BB ERL T
The application made by for Registration of Product
Certification has been reviewed and found to be in compliance with related regulations. Therefore, registration is granted with the
Product Safety Mark eand the Identification No. R38577 . Details of the registration are follows :

P oE A RELEMARARLS B—%3% ¢+ 04174201

Applicant Uniform No.

¥ odb O MIETARISE B R 3IROHE

Address

& & Rk

Factory

Factory Address

B onfEfA S
Type/name of product
By aL A dASE S ¢ 8528.52. 00.00.4
C.C.C Code
XL RSN SR
Chinese name
N A
English name
Bl &, ¢ ETI517L (for Power board PB-1518)
Type
RIMK - EA&
Series of the type
RIFAZHE ¢ CNS13438 (095465 ) ~ CNS14336-1 (099498 ) ~ &4 ACNS 15663 %08 4
Standards FET | AR 10257 H

BERR AR (BEki 1002t T P EEREHB1HEE)

This certificate is issued by the BSMI. (,\Io._4, Sec. 1, Jinan Rd.’._ Zhongzheng Dist.,‘Taipei City 1_0'9, Tai‘wan) N e e
FETUAEFXHTZ ARAZEARAZR > UBRELHEHENAE  EWHREFTH
#guk:https://civil. bsmi. gov. tw

BHkBH PERE 109 &+ 07 A 20 B

Registration Date 2020  (year) 07 (month) 20 (day) _
AELTAAMRE 12 & 07 A 19 8§ erm
Expiration Date 2023 (year) 07 (month) 19 (day)

HEady: PERH 109 k- 07 A 20 A

Date of issue 2020 (year) 07 (month) 20 (day)

] AT E ORISR S O ARBRRET LR AR -

2 RFEBDBEEREFEUMBMRAEFILAE - @il R8st - SRIMSME RS IRE SR
Bk AR R TR R A b B Bk - BARFERIAIAALEN -

33 AEETERRTARREF » A LM (o & 4 )3EMH -

5 Ep A-35: 1358652707101274075 %18 ° #1E
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& F O R E K OB A

" BUREAU OF STANDARDS,METROLOGY AND INSPECTION,
ﬁ;) MINISTRY OF ECONOMIC AFFAIRS

o 2 EA 2K 2R T 28 P

= B oon BmE R T FEZE

CERTIFICATE OF THE REGISTRATION OF PRODUCT CERTIFICATION

#EA 0 (1389065771492 3% 00

Certificate No.

AR B L BEABA RS PHRERN BRELTERALNA
R T A AT TS AR R385TT A RHERLT
The application made by for Registration of Product
Certification has been reviewed and found to be in compliance with related regulations. Therefore, registration is granted with the
Product Safety Mark 8 and the Identification No. R38577 . Details of the registration are follows :

¥ A R BMEARN G %—#I% ¢ 04174201

Applicant Uniform No.

H a ML TRIE B REB33T0ME

Address

& & Ry

Factory

J b

Factory Address

B SufE A LA
Type/name of product
A sEIES] ¢ 8528. 52. 00,00, 4
C.C.C Code
XA ¢ KRGS S
Chinese name
#x 44 : LCD Touch Monitor
English name
2l & : ETI5ITIK
Type
AR 1 ZA8
Series of the type
fR4FAZ# @ (ONS13438 (09546 H ) ~ CNS14336-1 (099498 ) ~ 4CNS 15663 %58 "4
Stnderds  # AR, A 1024TH

1% R En m Ak s (Bssbat ¢ 100-23b 7 b E & 7 d 25 1 B 455 )

This certificate is issued by the BSMI. (No.4, Sec. 1, Jinan Rd., Zhongzheng Dist., Taipei City 100, Taiwan)

g ) S - 5 5 ks 5 A 3 =N IS 2, 2 =52
ABEUTCTFIBAZ  ABNEEEARZE  UBERTHARAEL  SWRETH
#uk:https://civil. bsmi. gov. tw

BHAH FERE 109 F 11 A 13 B

Registration Date 2020 (year) 11 (month) 13 (day) J—
KEEHABRE 12 % 11 A 12 B o
Expiration Date 2023 (year) 11 (month) 12 (day) B iR
FEAH FERHA 109 i+ 11 A 13 B

Date of issue 2020 (year) 11 (month) 13 (day)

H]  HARTHRORERSY L B0 ABAREBEZ LR AME -

2 RFEH LB ERFE G ERAETEILA308 - drdn kg o SIRAGME B RS 0 B iR
Bk RAME R TR A BB E Rk FARFEIAl AR A -

EI D ABEERR T RS 0 REA R )R -

7| Ep F5%.:9328554747131114109 #18 - #l7
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T 3 v v A
& & O} B2 E W B OA
- BUREAU OF STANDARDS,METROLOGY AND INSPECTION,
2 MINISTRY OF ECONOMIC AFFAIRS
(aF) conomc

= MR R BEMT TS

CERTIFICATE OF THE REGISTRATION OF PRODUCT CERTIFICATION

#E4 0 (1389065771508 3% 00

Certificate No.

BRAE B L BEABA RS FHRMERE  CFEBLERFTER
R T A AT TS AR R385TT A RHERLT
The application made by for Registration of Product
Certification has been reviewed and found to be in compliance with related regulations. Therefore, registration is granted with the
Product Safety Mark 8 and the Identification No. R38577 . Details of the registration are follows :

¥ A R BMEARN G %—#I% ¢ 04174201

Applicant Uniform No.

H a ML TRIE B REB33T0ME

Address

& & Ry

Factory

J b

Factory Address

B SufE A LA
Type/name of product
A EES) ¢ 8528.52. 0000, 4
C.C.C Code
XA ¢ KRGS S
Chinese name
#x 44 : LCD Touch Monitor
English name
2l & : ETITITIK
Type
AR 1 ZA8
Series of the type
fR4FAZ# @ (ONS13438 (09546 H ) ~ CNS14336-1 (099498 ) ~ 4CNS 15663 %58 "4
Standards FAET | A 10247 H

1% R En m Ak s (Bssbat ¢ 100-23b 7 b E & 7 d 25 1 B 455 )

This certificate is issued by the BSMI. (No.4, Sec. 1, Iinan Rd., Zhongzheng Dist., Taipei City 100, Taifvan)
ABEATT T ARNBEAFRLE > AREHTHAHAE > S05hETH
4 ak https //civil. bsmi. gov. tw

BEAH FERE 109 £ 1 A 13 8 _
Registration Date 2020 (year) 11 (month) 13 (day) -
FEEHHMRE 112 11 A 12 H égﬁﬁ%
Expiration Date 2023 (year) 11 (month) 12 (day) B iR
BEEH I FER 109 F 11 A 13 B

Date of issue 2020 (year) 11 (month) 13 (day)

] HAELTRUBRERSEH LN RUABRRETLRAME -

2 RFEHSLRER MM A EE11A308 - i ke 0 SRAIGME B REM 0 BT i
Bk RAME R TR A BB E Rk FARFEIAl AR A -

3 REZTERR AR S 0 A Ee (o AR -

7| Ep A-35%.:9308654747131115120 #18 - #l7
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& & O R E R OB OA

- BUREAU OF STANDARDS,METROLOGY AND INSPECTION,
ﬁAﬁF) MINISTRY OF ECONOMIC AFFAIRS
PCDO1 -]%‘ o ,% yﬂ‘ ga_ f? ’% % u:?ﬁ. a

CERTIFICATE OF THE REGISTRATION OF PRODUCT CERTIFICATION

#Ea 0 (1389065771440 3% 00

Certificate No.

BRAE B L BEABA RS FHRMERE  CFEBLERFTER
R T A AT TS AR R385TT A RHERLT
The application made by for Registration of Product
Certification has been reviewed and found to be in compliance with related regulations. Therefore, registration is granted with the
Product Safety Mark 8 and the Identification No. R38577 . Details of the registration are follows :

¥ A R BMEARN G %—#I% ¢ 04174201

Applicant Uniform No.

H a ML TRIE B REB33T0ME

Address

& & Ry

Factory

J b

Factory Address

B SufE A LA
Type/name of product
& a-FagE ) ¢ 8528.52.00.00. 4
C.C.C Code
XA ¢ KRGS S
Chinese name
#x 44 : LCD Touch Monitor
English name
#l %, : ET1517L (for power board E223392)
Type
AR 1 ZA8
Series of the type
fR4FAZ# @ (ONS13438 (09546 H ) ~ CNS14336-1 (099498 ) ~ 4CNS 15663 %58 "4
Stnderds  # AR, A 1024TH

1% R En m Ak s (Bssbat ¢ 100-23b 7 b E & 7 d 25 1 B 455 )

This certificate is issued by the BSMI. (No.4, Sec. 1, Iinan Rd., Zhongzheng Dist., Taipei City 100, Taifvan)
ABEATT T ARNBEAFRLE > AREHTHAHAE > S05hETH
4 ak https //civil. bsmi. gov. tw

BEAH FPERE 109 £ 06 A 29 B _
Registration Date 2020 (year) 06 (month) 29 (day) -
FEEHHMRE 112 06 A 28 H 7 AU ES
Expiration Date 2023 (year) 06 (month) 28 (day) B iR
BEEH I FER 109 F 06 A 29 B

Date of issue 2020 (year) 06 (month) 29 (day)

] HAELTRUBRERSEH LN RUABRRETLRAME -

2 RFEHSLRER MM A EE11A308 - i ke 0 SRAIGME B REM 0 BT i
Bk RAME R TR A BB E Rk FARFEIAl AR A -

3 REZTERR AR S 0 A Ee (o AR -

Z Ep F5%:0328351707191264054 #18 - #l7
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& & O R E R OB OA

- BUREAU OF STANDARDS,METROLOGY AND INSPECTION,
ﬁAﬁF) MINISTRY OF ECONOMIC AFFAIRS
PCDO1 -]%‘ o ,% yﬂ‘ ga_ f? ’% % u:?ﬁ. a

CERTIFICATE OF THE REGISTRATION OF PRODUCT CERTIFICATION

#Eha 0 (1389065771439 3% 00

Certificate No.

BRAE B L BEABA RS FHRMERE  CFEBLERFTER
R T A AT TS AR R385TT A RHERALT
The application made by for Registration of Product
Certification has been reviewed and found to be in compliance with related regulations. Therefore, registration is granted with the
Product Safety Mark 8 and the Identification No. R38577 . Details of the registration are follows :

¥ A R BMEARN G %—#I% ¢ 04174201

Applicant Uniform No.

H a ML TRIE B REB33T0ME

Address

& & Ry

Factory

J b

Factory Address

B SufE A LA
Type/name of product
& a-FagE ) ¢ 8528.52.00.00. 4
C.C.C Code
XA ¢ KRGS S
Chinese name
#x 44 : LCD Touch Monitor
English name
#l %, ETIT1TL (for power board E223392)
Type
AR 1 ZA8
Series of the type
fR4FAZ# @ (ONS13438 (09546 H ) ~ CNS14336-1 (099498 ) ~ 4CNS 15663 %58 "4
Stnderds  # AR, A 1024TH

1% R En m Ak s (Bssbat ¢ 100-23b 7 b E & 7 d 25 1 B 455 )

This certificate is issued by the BSMI. (No.4, Sec. 1, Iinan Rd., Zhongzheng Dist., Taipei City 100, Taifvan)
ABEATT T ARNBEAFRLE > AREHTHAHAE > S05hETH
4 ak https //civil. bsmi. gov. tw

BEAH FPERE 109 £ 06 A 29 B _
Registration Date 2020 (year) 06 (month) 29 (day) -
FEEHHMRE 112 06 A 28 H 7 AU ES
Expiration Date 2023 (year) 06 (month) 28 (day) B iR
BEEH I FER 109 F 06 A 29 B

Date of issue 2020 (year) 06 (month) 29 (day)

] HAELTRUBRERSEH LN RUABRRETLRAME -

2 RFEHSLRER MM A EE11A308 - i ke 0 SRAIGME B REM 0 BT i
Bk RAME R TR A BB E Rk FARFEIAl AR A -

3 REZTERR AR S 0 A Ee (o AR -

7 Ep F35%:2318051707191264023 #18 - #l7
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Masahiro Tsumura

=HA: aplimgr@vecci.jp

EERR: 2013%F11H19HNEH 16:55

SESE: Masahiro Tsumura

#4: [VCCLEEMRE a1 ZIEERE
1A e RE i

e R EZZELE L,

Ji % 52013034515
= P % 5:2013024554

<HLAG S Y G >

<= B>

=B %5797

DL K F ORI« AT B AR S

FITAE M4 23 ) 1 VR e i kAL KB 1-19-20 SUN HAMADA BLDG2F
<Jm I =EF>

EREBLL H Y AR — R

K48k Bk

E-mail:masahiro.tsumura@elotouch.com

<HE Y >

FITAE M A 70 v PR AL TR 7% 1-19-20SUN HAMADA BLDG.2F
B FL Y AR — R

ENARE VS

TEL:045-478-2163

FAX:045-478-2180

E-mail:masahiro.tsumura@elotouch.com

< PRGERHSAE &>

R FR Y AN — R

E-mail:masahiro.tsumura@elotouch.com

Jei AR 18

RO FRULCD ¥ v FET=HF —

BER ORI & ¥ERL B 7 A B/ HERE 1
(7 /L No.):ET1517LXXXXBXXXXXXX

X IXFL 5 M OV

<SRBT T v R(1)>

WRie7 7 v N¥EF4:
=B&E 5

e 7 7 v REH O
<Fe7 7 v K(2)>

WRoE~7 7 v R¥EHF4:

=BF 5
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e 7 7 v REFHE O
<IRFE7 7 v R(3)>

W72 77 v N¥EEL:
=BE:

IRGE7 7 v R¥EH ORIA:
<HRFET T v K(4)>

WRFe 77 v RERL:
=B &5

R5e7 7 v R¥EHORIA:
<7277 v K(5)>

WRFE T T v REE4:

SE%E

e T 7 v REH ORI

FRERIRE D 4 #R:SPORTON international
<RI B B e >

1) 1GHz LA T B 555 e 1 72 5% i :R-1906 (10m)
2) 1GHz 8 A S i 25 ) 7 33t s

3) EEIRA — MBI R E B i :C-247
4) JBE A — MBI E R I E %

5) %5 15 4:12 L A RERT:

BRI N6 H :2013-10-18
BRI 9% BIv302521

AL BIEY) 1B EER

VCCl T A |k

— MU EIE AN veal e
URL : http://www.vcci.jp/
E-mail : aplimgr@vcci.jp
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Masahiro Tsumura
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SESE: Masahiro Tsumura
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<= B>
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< PRGERHSAE &>

R FR Y AN — R
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Jei AR 18

RO FRULCD ¥ v FET=HF —

BER ORI & ¥ERL B 7 A B/ HERE 1
T 7 /L No.):ET1717LXXXXBXXXXXXX

X IXFL 5 M OV
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e 7 7 v REFHE O
<IRFE7 7 v R(3)>

W72 77 v N¥EEL:
=BE:

IRGE7 7 v R¥EH ORIA:
<HRFET T v K(4)>

WRFe 77 v RERL:
=B &5

R5e7 7 v R¥EHORIA:
<7277 v K(5)>

WRFE T T v REE4:

SE%E

e T 7 v REH ORI

FRERIRE D 4 #R:SPORTON international
<RI B B e >

1) 1GHz LA T B 555 e 1 72 5% i :R-1906 (10m)
2) 1GHz #8510 25 0 ) 8 B i :G-621 (3m)
3) EEIRA — MBI R E B i :C-247
4) JBE A — MBI E R I E %

5) %5 15 4:12 L A RERT:

BRI HE H :2013-10-12
BRI % BUv301424

AL BIEY) IPSEER

VCCl T A |k

— VAN Veal s
URL : http://www.vcci.jp/
E-mail : aplimgr@vcci.jp
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2019/3/4 Letter

AT HEF ST

. (TTTHT 779, G T4 AFAAE G0 AT, ST AF)

BUREAU OF INDIAN STANDARDS

(Ministry of Consumer Affairs, Food & Public Distribution,

‘_ Govt. of India)

HIAE 949, 9 Agige og we A, 9% fEeeft - 110002
Manak Bhavan, 9 Bahadur Shah Zafar Marg, New Delhi — 110002
ZCATT /Phone: +91-11-23230856/2323010131/23233375/23239402
-9 /E-mail: registration@bis.gov.in

AAATEE/ Website: https:/bis.gov.in/, https://www.crsbis.in/BIS/

O ey

Our Ref: REGISTRATION/CRS 2017-3658/R-41081485

Inclusion Id: 24534

Subject :Inclusion of Additional Model(s)

Date:26-02-2019

MANUFACTURING
UNIT :

Dear Sir,

1. This has reference to your request for inclusion of models of "VIDEO MONITOR" as per IS 13252(Part 1):2010/ IEC 60950-1 : 2005 in Licence No. R-

41081485 already granted to you which is valid upto 18-01-2020.

2. It is intimated that the additional Models as per details given below have been agreed to be included in your scope of Licence. R-41081485 w.e.f. 26-02-2019:

Product VIDEO MONITOR
1S No. IS 13252(Part 1):2010/ TEC 60950-1 : 2005
Brand elo

Inclusion of Additional Models ET1517L
(w.e.f. 26-02-2019)

Factory Address

3. Other terms and conditions of the licence shall remain same.
4. This letter is being issued with the approval of competent authority.
Kindly acknowledge receipt of this letter.

Thanking you,

Note: This is a system generated letter. Hence signature is not required.
To verify authentication of letter, kindly scan the QR code on this letter.

https://www.crsbis.in/BlS/applicationAction.do?hmode=getinclusion&strAbstractlD=2017-36588&strVersion|D=A1
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Yours faithfully,

(L. S. Chauhan)

Sc. C

Telfax : +91-11-23230856
E-mail: registration@bis.gov.in

n
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AT AEH S

. (FTSTTHT FTHA, GTF UF AFAIAE AW FAET, 9T d7F)

BUREAU OF INDIAN STANDARDS

{(Ministry of Consumer Affairs, Food & Public Distribution,

qﬁ' Govt. of India)

Our Ref: REGISTRATION /CRS-2019-0017/R-41118648

RENEWAL ID : 8785

TR A, 9 FAF57 9Tg %L ", 72 f&e=l - 110002
Manak Bhavan, 9 Bahadur Shah Zafar Marg. New Delhi — 110002
Z9T9 /Phone: +91-11-23230856/2323010131/23233375/23239402

E-H/E-mail: registration(@bis.gov.in

d9ATEE / Website: https:/bis.gov.in/, hitps://www.crsbis.in/BIS/
Dated: 2020-11-10
18:06:32

Subject : RENEWAL OF LICENCE R-41118648 AS PER IS 13252(Part 1):2010/ IEC 60950-1 : 2005

Dear Sir/Madam,

With reference to your online application dated 10-11-2020 for renewal of the above mentioned licence; this is to inform you that the same has been renewed from

19-02-2021 to 18-02-2023.

It may be noted that the said licence granted under clause (b) of sub section (2) of section 13 of the Act shall expire at the end of the period for which it is granted
unless renewed or its renewal is deferred. You are, therefore, requested to apply for next renewal to BIS within three months before the expiration of the licence.

Thanking you.

Note: This is a system generated letter. Hence signature is not required.
To verify authentication of letter, kindly scan the QR code on this letter.
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Yours faithfully,

Registration Department
Bureau of Indian Standards,

9, Bahadur Shah Zafar Marg,
New Delhi-110002.

Telfax : +91-11-23230856
E-mail: registration@bis.gov.in
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